



PRODUCT TESTING SERVICE

100 Clemson Research Blvd. Anderson, SC 29625 Tel (864) 646-TILE Fax (864) 646-2821

TCNA TEST REPORT NUMBER: TCNA-393-08

PAGE: 1 OF 1


TEST REQUESTED BY: Quarry Tile Company
Attn: Tom Sawyer
6328 E. Utah Ave.
Spokane, WA 99212

TEST SUBJECT MATERIAL: Identified by client as: Natural Hues QH45 Black

TEST DATE: 9/26/08-10/16/08

TEST PROCEDURE: ASTM C1026: "Standard Test Method for Measuring the Resistance of Ceramic Tile to Freeze-Thaw Cycling"
-Ten specimens were tested.
-The specimens were subjected to fifteen cycles of freeze-thaw consisting of freezing the tiles at 0°F for eight hours then thawing the tiles in water at 74°F.

TEST RESULTS: All ten (10) specimens showed **no** visible evidence of freeze-thaw damage after completing fifteen (15) cycles of freeze-thaw.


Katelyn Simpson
Laboratory Engineer

10/20/08
Date